V)

EDUR’

Pumpendarstellung und Ersatzteilliste Pump View and Spare Parts
ECV 64
120-7
135-4 =1 ara-2
120-13% —— 150
5 <ag 4 T 70-1
1283 < T "

140-1

120-8 \?“\fif‘ 162
245 ] 501
140-2 A : 135-3

131-1 ] (5
w 1205
130-2 .
. 120-6
130-4 | 1204
1114 ! ®
1301 !
120-3 |
L 273
111-3 e s
128-1 i
0 212
135-1 ———5=5 "
115-5 | [
130_3_‘““%? O | 115-1
| -_—
o i
Ny 54
2741 “‘*‘“i‘:ﬁ 1111
435 x_‘“:”‘ mi 1112
433 — || N ;
52-1 T —h | 1o
\ . ‘ — ; 431
41 _\\\\ﬂ-\ﬁ\*‘ : 136-1
434 \HT\ L | -
T |
N |
| |
IR= = i
IR ——l
Inn |
i =5
il %
BN |
432 K_L_Jj | [
12040 — || M= ”r—ﬁ:_; 53
136 — ||| Jll—= e i
1371 — (11| | Wl i 52
48— 1 lh“% = N —I
= P ~ 12
31 —_$ | -
437 —— )—1—
75-1 522 ——T
2731 4407 —— It
212-1 R |
i
|
1
|
i3

24152,2/08.01.18




V)

Pumpendarstellung und Ersatzteilliste

EDUR’

Pump View and Spare Parts

ECV 64
;Z'rlt' ’:1:;./ Benennung Designation ;Z'rlt ’:1:;./ Benennung Designation
5-2 Stufengehause Intermediate casing 120-2 Zuganker Tie-rod
5-4 Austrittsstufe Discharge casing 120-3 Schraube Screw
6 Pumpengehause Bottom casing 120-4 Schraube Screw
7 AuBengehause Outer casing 120-5 Schraube (Kupplung) Screw (Coupling)
11 Dichtungstrager Casing cover 120-6 Schraube (Kupplung) Screw (Coupling)
12 Sauggehause Suction casing 120-7 Schraube Screw
21 Laufrad Impeller 120-8 Schraube Screw
21-1 Laufrad - reduziert Reduced impeller 120-9 Schraube Screw
31 Welle Shaft 120-12 Schraube Screw
39-1 Passfeder Key 120-13 Schraube Screw
43-1 Distanzring (Gleitringdichtung)| Shaft sleeve (mechanical seal) 128-1 Mutter (Zuganker) Nut (Tie-rod)
43-2 Distanzring (Stufengehduse) | Shaft sleeve (intermediate) 128-2 Mutter Nut
43-3 Distanzring (Gleitlager) Shaft sleeve (bearing) 128-3 Mutter Nut
43-4 Distanzring Shaft sleeve 129 Sicherungsmutter Lock nut
43-5 Distanzring (Austrittsstufe) Shaft sleeve (last stage) 130-1 Schraube Set screw
43-6 Distanzring (Eintrittsstufe) Shaft sleeve (adjustment) 130-2 Schraube (Kupplungsschutz) Screw (Coupling guard)
43-7 Distanzring Shaft sleeve 130-3 Schraube Set screw
43-8 Distanzring (Austrittsstufe) Shaft sleeve (discharge-lower) 130-4 Schraube Set screw
44-1 Gleitlager (Welle) Shaft sleeve bearing 1311 Zylinderstift Pin of shaft
44-2 Bodenlager Bearing sleeve 131-2 Stift (Bodengehause) Elastic pin
45 Halbring Flange holder 135-1 Unterlegscheibe Washer
47 Sicherungsring Ring holder 135-3 Unterlegscheibe Washer
48 Laufradmutter Impeller nut 135-4 Unterlegscheibe Washer
51 Motoradapter Motor adapter 135-5 Unterlegscheibe Washer
52-1 Gleitlagerbuchse Bearing 136 Sicherungsring Bearing washer
52-2 Gleitlagerbuchse Bearing 136-1 Distanzring Stopper ring
53 Lageraufnahme Bush holder 137-1 Spacer Laufrad Impeller spacer
56 * Kugellager Ball bearing 137-2 Distanzring Shaft spacer
70-1 Sicherungsring Ring for bearing 140 Kupplung Coupling
70-2 Sicherungsring Ring for bearing 140-1 Kupplung (motorseitig) Coupling (motor side)
75 O-Ring (Ablasschraube) O-Ring (plug) 140-2 Kupplung (pumpenseitig) Coupling (pump side)
75-1 O-Ring (Ablasschraube) O-Ring (plug) 150 Spacer Spacer
81 Lagerbuchse Bush 160 Grundplatte Base
107 SchleiBring Liner ring 162 Motortréger Motor bracket
111-1 Gleitringdichtung Mechanical seal 212 Ablassschraube Plug
111-2 Cartridge Cartridge 212-1 Ablassschraube Plug
111-3 Dichtungstrager (Cartridge) Mechanical seal seat 245 Kupplungsschutz Coupling guard
111-4 Dichtungshalter Seal holder 273 Unterlegscheibe (Ablasschraube) | Plug washer (plug)
111-5 Distanzring (Cartridge) Mechanical seal Cartridge 273-1 Unterlegscheibe (Ablasschraube) | Plug washer (plug)
115-1 O-Ring (AuBengehause) O-Ring (Outer casing) 2741 Seegering C-type snap ring
115-4 O-Ring (Cartridge) O-Ring (cartridge sleeve) 274-2 Seegering C-type snap ring
115-5 O-Ring (Cartridge) O-Ring (seal cover) 274-3 Seegering C-type snap ring
120-1 Zuganker Tie-rod 613 Losflansch Flange
* modellabhéngig / depend on models
Kugellager / Ball bearing
Type Kugellager / Ball bearing Type Kugellager / Ball bearing

64/1-1/7,5 6310 ZZ C3 64/3-2 /30,0 6313 zZDT C3 "

64/1-0 /11,0 6313 ZZ C3 64/3-1 /30,0 6313 zZDT C3 "

64/2-2 /15,0 631322 C3 64/3-0 /30,0 6313 2zDT C3 "

64/2-1/18,5 6313 ZZ C3 64/4-3 /30,0 6313 2zDT C3 "

64/2-0 /22,0 63152772 C3 64/4-2 /37,0 6313 zZDT C3 "

64/3-3 /22,0 6315 ZZ C3 64/4-1 /37,0 6313 2ZDT C3 "

DT =

Zwei einreihige Rillenkugellager in Tandemanordnung montiert /

Two single row deep groove ball bearings matched for paired mounting in a tandem arrangement

24152,2/08.01.18






